" Parts List
NO. 500

' LOMBARD
 MODEL 50 DIRECT DRIVE
POWER CHAIN SAW

. LOMBARD GOVERNOR CORPORATION

CHAIN SAW DIVISION

ASHLAND, MASSACHUSETTS

Printed in U.S.A. . . REV1I 9 59



PARTS DRAWING FOR MODEL 50 CHAIN SAW

Do NOT use REF. NO. when
ordering parts.




¢

PARTS LIST FOR MODEL 50 CHAIN SAW

Ref, Part Part Neme Ho. Ref, Part Part Name Noe
Wo. No. Reg.| No. DNo. Reg,
1 9-7010 Nut 7/16-20 IH Flexloc Thin 1 | 17 2-1213 Trigger Assembly .eesvees 1
2 1-1225 Plate, Sprocket .eeeeeseees 1 | 18 1-1551 Mounting Plate & Seddle.. 1
3 2-1024 Sprocket = Drum s.eeeevsass 1 | 19 9-9015 Rollpin,esecescsscosssces 1
4 1"158‘1‘ Bushing, Oilite|a| faetaenee 1 20 1-1558 0il Line, Outleteccseseas 1
5 1-1055 Washer, imnner thrust....... 1 | 21 4-2053 Sleeve, Compression.csess 2
6- 2-1120 CJJItch (mebard).....o-.... 1 22 4"'2052 H‘Jt, Compresﬁion. LE R NN 2

Congisting ofs Qby. 23 2=1208 0il Pump Assenblysssesees 1
1-1371 Hubscsossosesanssnase 1 Consisting of: Qty
1-1372 Weight....n...un.. 1 4"2036 Plunger Asserbly.-u 1
1=1373 ShoP secsscesncsenasnsse 2 4-2087 Spring;(Plunger)..u. 1
1-1374 I-&inkooquq-ootc.t.cl.c 2 4-20BB Spring;, valve.o-.a-. 1
1‘-1375 Guide Pin.l.....l...ﬁ 1 4-2089 mll-...’..-.ﬂl....l 1
1=-1376 Spring....... sscsawes 2 4-2090 HO].&BI", Spring..-. e 1
9-‘9002 Rollpin.......uu.e. 2 4"2095 “0“ Ring..---....... 1
$=9003 RDllpiﬂ.anocacngua-a. 3 24 9-T021 Pa.lnut %‘—18 Pipﬂ Thd...uo. 1
9=9006 " Rellpincsnesssavevsse 25 1-1566 0il Line,Inlet..e-ceecesee 1
T 1-1029 Dust Shield......-.--oo.\.'t 1 26 1—1549 Spacel‘, Gas T&ﬂka.gooon-o. 2
8 1-111¢ Washer,(Specitl).eeesessees 1 | 27  9-6007 Screw 3/8-16 x 1 Sq. Hd.. 2
9 £-9013 Rollpin..................-. 1 28 4=2040 Elbow, 0il Lina...u-ou... 1
\ 10 1-1063 Key, woodruffo--acnuon---c. 1 29 1-1555 Fusl Linﬂ;..u.......-.... 1
I 11 S=2003 screw. Flat Hd.(Spsoial)... 3 30 4—2039 450 I"itting. ssstaseniendee® i ¢
12 S=T004 Nub, Hex 3/8-16.;...--..... 2 31 1"1567 Angle FittiBSQO-.n--o.enna 1l
13 1=-1076 Plaﬂ,clﬂ;tﬁrhﬂrg sscotoestds 1 32 2=1211 Gas Tank with oaps....--.. 1
1& Cutbe'rb&r 0063 grooﬁ.-..- 1 cap #1-1255 [(EFRERNNRENE] 2
3-5035 18" Std. for 3-1063 chain,. 55 1s1210 Clip,; SUr&D.csssvensssance 3
3-5000 16" Arm,Tip for 3-1054 ch.. 3 9-5002 Screw 10-24 x 3/4 Fil, Hd, 1
3-5001 20" Arm,Tip for 3-1055 ch.. 35 1-1559 Strap, Gas Tank seseesesse 1
3-5002 24" Arm,Tip for 3-1056 ch.. 36 1-1340 Weight and Strainereeseses 1
15 Chain,.063 drive 7/16 pitch, 1 | 37 1-1585 Pick-up Tubesseecesessesss 1
3-1063 16" with 50 t8ngSeesescesss 38 9-6004 Serew W/Nutescoeseccesscns
3-1054 16™ with 51 t8NES. ccvvseasee 1/4-20 x 1-1/2 1g, Sq.Hd 4
3-1055 20" with 60 tBNgS.cuceceses 39 2-1219 Hendlebar, Fronteecsssescse 1
3-1056 24™ with 69 t8NES . aessvans 40 1-1553 Shield, Cylindersscsssesse 1
16  1-1560 link, Throttle.e..eeeeseess 1 | 41  9-3005 Screw 10-24 x 5/8 Rd. Hd.., 2
42 98007 Lockwasherscssssssessesese 2




PARTS DRAWING FOR NO.5-3267 ENGINE

e e e e e

Do NOT use REF. NO. when
ordering parts.




L

PARTS LIST FOR NO. 5-3267 ENGINE

Ref. Part FPart Name No. Ref. Part Part Nams No.
No. No. Reg, | No. To. Req,
1 5=3174 Conn,Rod ASblye.eeeecoses 1 36 5=-3245 Carburetor Stud. eee.eve. 2
2 5=3175 Conn, Rod SCrew,,...... 2 37 5-3218 Cerburetor Gasket ,..... 1
3 41017 Cartridge Bearing,,.... 1 38 8=ll179 Carburetor..icceseevecaa 1l
4 4-1008 Needle Bearing Set ,.,, 1 39 5-3165 Clamp On Lever Kit,,.... 1
5 5'3269 Piﬂtﬂn seePocente0Gnesnte 1 43 5-5247 LOQkWﬂsher; 1/4" eessvne 2
+] 5=3177 Piston Pin.oqcoqono.tiq.' 1 L4 T=1145 &gﬂ.ﬁtﬂ ssraavavgedonate 1
7 5=3178 Reteining Ring,......cs.., 2 45 5-3191 Sorew, 10-24 x 1 ,,...., 1
8 5=3113 Piston Ring Set ...ceeee. 1 46  5-3287 Woodruff Key ...eeeeeve. 1
9 5=3270 Orankshaft ,....eeoecceeee & 47 5=3288 Cut=0ff Wir€....cceceeee 1
10 53271 Crankcese Asblye,........ 1 48 5-3203 Hox Nut, 8232, ..cc0cc0es 1
11 5-3067 Crunkshaft Seal,, .,..., ¢ 49 5-3208 Toggle Switoh,...eeceeee 1
12 5-3068 Seel Reteiner,..ccaeses 2 80 B5-8209 Bhrovd...iseassiiianisan 3
13 5-3069 Seal Retainer Spring,., 2 51 5-3032 Screw, 1/4-20 X lieeeees 4
14 5=3070 Cylinder Stwd,....e.... 4% 56 5-3291 Air SOreen,...cscecevesss 1
15 5-3078 Carburetor Stud,....... 2 56 6-1093 Rewind Starter....eeceee 1
16 4-1011 Ball Bearing........e.. 2 57 5-3210 Lockwasher, 7/16",...... 1
17 5-3191 Serew,10-24 x 1 ,,...00 1 58 53292 Hex Jam Nut ....ecooeeee 1
18 5=-3057 Flatwasher, #10--..---... 1 89 5=3298 80!‘01?,1/4-20 x 5/4..-.-. 3
19 5-3272 TYpQ Tﬂ-g.........-.-.u-- 1 60 5-3141 Exhamst Gaskﬁtg..-.ncoat 1
20 5-3273 Gyliuiar G‘&Skﬁ’b..,...,... 1 61 5-3152 Huﬂ‘lar‘...-...u.. (E R E RN 1
21 5-3274 Cylinder,,..ceeceesoesces 3 62  5-3207 Serew, 1/4-20 x 3/4,.,.,. 2
22 5-312%6 Port Cover Gesket,,...... 1 63 5-3293 Sorew, 1024 X 1 ,..ce.. 8
23 5=3134 Port COVer,.,ccoceeseenee 1 64 5-3294 Spark Plug Cover,.,..... 1
24 5=3057 Flatwasher, #10 ......... 2 65 5-3213 Nam® Flate® ....ceeeeveee 1
25 b5-3018 Serow,10+24 x 5/8 ....... 2 66 5=3050 Sorew, #7 X 1/4.eeveeese 2
26 5-3183 Lockwasher, 1/4%,,..0.0... B 67 5-3295 Retaining CliP ..eeceeee 3
27 5-3275 Hex Nut, 1/4-20 ,.,...... 8 69 5-3191 Sorew, 1024 X 1 ...000e 1
28 5-3184 Spark Plug(J8J or ACABM), 1 70 5-3127 Air Pilter Cover,.ee,se. 1
29 5-3276 Reed Plate Gasket,....... 1 71  5=3190 Air Filter BodY¥...seesee 1
30 5-3277 Reed Plete ASblye,.cco... 1 72  5-3192 Sorew,10-32 x 7/16 ..,.. 2
81  b-3218 Roed ci,siscensiiveiins 2 73  5-3137 Air Filter Bracket,..... 1
32 53279 Reed St0D,..ccvveccsees 1 74 5-3138 Air Filter Base,...c.... 1
33 5-3280 Sorew, 6-32 x 5/16,.,.,, 3 75 5-3296 Gasket Kit (Incl.Nos.1l,
34 5-3281 Beed Plate Gasket,,,,,.., 1 20,22,29,34,37,60) ..., 1
35 5-3282 Adapter ElboW,,..eeeseees 2




Do NOT use REF. NO. when
ordering parts.

PARTS DRAWING & LIST FOR NO. 8-1i79 CARBURETOR

NOTE

Part Name

Ref. Part
No., No.
2 8-1129
3 8-1029
4 8=1180
5 8=1077
6 8-1069
7 8-1038
8 8=-1066
9 8-1025
10 8-1123
11 8-1126
12 8=1118
7.3 B8=1137
15 8=-1122
16 8=-1117
17 8~-1107
18 8-1121
19 B8=1120
20 8=1119
21 B=1l24
22 8=-1163
23 8=1130
24 8-1036
25 8-1022
26 8-1127
27 8~-1111
28 8-1116
29 8=1128
30 8=-1125
31 8=lle4
32 8=1130
33 8-1133
34 B-1089
35 B8=1079
3  8-1023

#*Body Chanl.Cup Plug,....
*Body Chanl,Weleh Plug,,,
Choke Shaft & Lever...s.
Choke Shubtter,..cseeesss
Choke Shutter Serew,....
Choke Friction PiNsavses
Cheoke Friection Spring,..
DiapheChmbr,Drain Ser...
Diaphragm Gasketocenaone
*Diaphragm, . ceseeasccsess
Diaphragm COveressscesss
Fusl Punp Gasm...-.oo-
Fuel Pump Diaphragm,..,.
le Pm Body..-.......
Pump Bﬁdy Surq& m.oo-ov
*Fuel S8trainer Scoreen.,...
Strainer Cover Gasket ...
Fuel Strainer Cover.....
*8tr.0vr Retain.Serew, ...
*Idle Rdj.Scr.(Inc. 23)..
Idle Adj.Ser.Seal Ring..
*Idle Spd.Reg, Scerew,....
*Idle Spd.Reg.Ser.Spring,
*Inlet Ndl.Seat & Gskt.,,
Iﬂ-lat Seat Gasht.‘l.loo
*Inlet Control lever ,....
*Inlet Cont,Ivr.Pin.Ser,,
*Inlet Tension Spring.,...
*lain Adj.Sor.(Inc. 32),.
Ikin Adj.Sor.Seal Ring,,
Thr, Shaft & lever.oe,s.,
Thr. Shaft Bushings.,....
Throttle Shaft Clip,....
Thr.Shaft Clip IN..cce0s

HED R R R R R e R O R et b e et e et e e e e e s g
-

Ref, Part Part Name
Nos MNo.

No.
Req,.

37 8-1024 Thr.Shaft Clip Ret,Sor,..
38 8=1132#Thr.Shaft Return Spring,,
39 8"‘1063 Thrcttle Sh\ﬂ:’cﬁr..-.. saew
40 8=1069*Throttle Shutter Screw...

8-1004*Gasket & Packing Set...,,

B~1181 Repair Parts Kit sesessaeg
¥ Indicates contents of Repair Parts Ki

1

1
1
1
1
1
t




PARTS DRAWING & LIST FOR NO. 7-1145 MAGNETO

NOTE

Do NOT use REF. NO. when
ordering paorts.

(T

EBF, Part No, Part Nam No.
Yo,

T7-11486 Dust Cover Spr‘in,g.u.nnuuu
T=1147 Dust Cover......u.-.........-.
T=1148 Dust Cover Gasht..........u-.
7-1149 Broaker Point Assemblyeccccsecs.
7=1150 Coil Asaembly.... "esecreseeveene
7=-1151 Core & Stetar Plate G'roupn eecvee
7-1152 Condenser SCrewW ...ccocesvasase
7-1153 Condenser Asgembly...ecseccoees
T=1164 Sealiﬂg Washar.........-..-....
7=1155 Iead Wi“.---o---..-.-tcoat-loo
T=1156 Fly“heel eBcosasssdecsgeta aRave
7-1051 Breaker SCreW,..cccceeeecaseess
7-1128 Iﬂckﬂasher.. Tretesevevnrape vegses
14 7-1059 FINEORBRBY., sy s ivevioieisivsvins
- 15 7-1088 Termival Wadher,..sccosesncasve
16 7-1096 Termi.'ﬂ.al ﬂu'h.o-.n-o.ousoocaoc..
17 7-1157 Cam Falt..-.-.-. *vgescssssantae
7=-1158 Stator Plate Asbly, (less lead

ﬁro LE N A R LR R S R RN NN

| =
EEHOQMQQU‘I#M DS
[T =l S S S S RSP S R A g E
2 [ ]




PARTS DRAWING & LIST FOR NO. 6-1093 STARTER

NOTE

Do NOT use REF. NO. when
ordering paris.

Ref, Part No. Fert Name Neo,
HO. Req,.
2 6=1054 c@.o.oauuc-cao---cocct-ocoooctt 1
6 6-1065 Retainer Ring.....u... reoensnse 1
7 6-1066 Bra!ﬁ Retainer W&sher....u..... 1
8 6=1034 Brake spriﬂgcv-ou.oooo-ooac.oo-. 1
9 6=1039 Brakedfacher, ..o srcontneansion. 3
10 61038 Fibre Wﬂ.sher....u.-..”.u...-. g

6=1054 Friction Shoe Assembly..sssseees i
11 6-1031 Brake Iﬂ?er.-...u......-.u.. 1
12 6-10486 Friction Shoe Plate..iceeeee ea 2
13 6=1033 Friction Shoe Springecccscesss 2
i4 6-1028 Spring Retainer Plet®sccecscee 2
15 6=1095 Handle..-. Sa0ceccoseERot0ResaB R 1
16 6-1096 cm‘d.'l....*..........‘......... 1
17 6=1097 Roborssssssssssscssssssssasccses 5 &
18 6=1069 Rewind Splring-l--.l-oc.cl..-.. - i |
19 6"'1037 Gonterins Pin.-.-.-..uoo-.looooo 1
20 6-1098 Coverseesessnesvesressossssssane 1
41 6"1051 Hamle W&ahﬂ!‘................... 1
?2 6"'1099 ROll Pin..o.-l.t-.no-0-:..0..--- l -




